O IMMERGAS

INITIAL SERIAL
NUMBER

05/02/24

1002978423

3.033863

VICTRIX PRO V2 150 EU

210D

Immergas S.p.A. Service

1/2




N Code |Description '":':r'"iz’r‘a‘ N Code |Description '"‘;‘j‘"ﬂi‘:’r‘a‘ N Code |Description ‘"'r:':r'“iee"'a' N Code |Description '":‘:‘r‘":’r‘a‘
- |3.035207 |Control panel - complete 45 |1.041498 [Stud 4.2x9.5 self-tapping screw 92 |2.013679 |Condensation module Rx long bracket 139 |1.035248 |Crossheaded self-tapping screw (3x10)
- |3.034426 |G20 gas conversion kit 46 (1.044037 [1"M-D.22 Vabco fitting 93 (2.014060 [Module mount 140 [1.035249 |Crossheaded self-tapping screw for plastic
- |3.034427 |LPG gas conversion kit 47 | 1.4246 |Lock washer (M4) 94 [2.014063 [Module supporting bottom bracket (3x13)

- |3.035030 [Electrical wiring assembly 48 [1.045890 |Flue probe with integrated thermal fuse 95 |2.014172 |Bracket, rear, condensation module mount 141 12.017224 |Valve supporting plate

1 [1.013186 |Screw (M3,5x16) 49 [1.046156 |Gas valve - venturi pipe (d.25) 96 |2.017757 |Module left mount 142 11.037773 |Crossheaded self-tapping screw (3,5x16)
2 |1.011163 [Tropicalized washer (3,2x7x0,5) 50 |1.046137 [D.18 pipe, duopower vent 97 |2.017756 |Module right mount 143 11.040392 |Two-position main switch

3 |1.012711 |Self-centring gasket 51 |1.046134 |Vent air valve extension 98 [2.015354 [Spark generator bracket 144 11.049055 [PCB

4 | 1.0143 |Crossheaded swageform screw (M6x15) 52 [1.046138 |Pressure transducer 99 |2.017202 |Cover, sealed chamber 145 11.049056 |Display board

5 |1.013154 |Adhesive foam strip (d.15x3) 53 |1.046159 |Pipe d.35 flow-manifold 100 |2.017205 |Control panel mounting plate 146 11.045932 |Low power connection board

6 | 1.0151 [Crossheaded screw (M5x12) 54 [1.046158 |Pipe d.35 circulator-module 101 |2.017211 |Upper crossbar fix facade 147 11.048677 |High power connection board

7 |1.046385 |Nbr O-Ring (33x2) 55 |1.048883 |Pump (25-12-180) 102 |2.017220 |Sealed chamber left crossbar 148 11.046094 |Rubber keyboard

8 |1.016870 [Klixon thermostat 105 °C 56 |1.046157 |Electric wiring spark plug 103 |2.017221 |Sealed chamber right crossbar 149 /1.046198 [Knob seal gasket

9 [1.016948 Nitrile O-Ring (18x2,70 sh) 57 |1.046181 |vent fitting 104 |2.017223 |Plug intake d.100 150 |1.046293 |Housing cover pcb

10 |1.018870 |Draining funnel 58 |1.046184 |Fume expulsion seal gasket 105 |2.017228 |Sealed chamber upper sheet 151 11.046294 |Knob

11 [1.019654 |Flexible hose for siphon 59 |1.046187 |Vent gasket 106 |2.017236 |Lower closing sheet 152 11.046295 |Connection compartment cover
12 |1.021160 |Ground rivet 60 |1.046209 |Gasket module-fan 107 |2.017238 |Casing side 153 |1.046296 |Aesthetic interface

13 |1.021519 [Pressure switch locking clip 61 |1.046213 [Condensate drain extension 108 |2.017239 |Air vent pipe fixing bracket 154 11.046297 [Manometer cover

14 |1.023435 |NTC fast immersion probe 62 |1.046256 |Hole d.100 gasket 109 |2.017407 |Spark generator bracket 155 11.046298 |Cable clip

15 |1.023511 |Gasket (30x22x2) 63 |1.046259 |Concentric d.160 seal gasket 110 |2.017623 |Bottom reinforcement sheet 156 [1.046124 [Fairlead 5 holes

16 |1.023581 [Rubber adapter 64 |1.046266 |Flange with sample points 111 |2.017642 |Bracket for control panel 157 11.047649 |Gas valve connector

17 [1.023992 |Gasket (24x16x2) 65 [1.046281 |Air intake pipe 112 |1.022611 |Hex headed screw (8x80) 158 [1.046939 |Cable clip nylon

18 |1.025544 |Bolt (M8x20) 66 |1.046283 |Air intake closing d.160 113 |1.023203 |Nylon masonry plug 159 11.047295 |Bezel, control panel

19 |1.025545 Nut (M8) 67 |1.046300 [Control panel support hinge 114 |2.010615 |Boiler supporting bracket 160 |1.047296 |Control panel door

20 [1.016187 |Silicone tube (8x12) 68 |1.046173 [Venturi 115 (3.026794 |Flue sampling point cap with pressure test 161 [1.047612 [Manometer

21 |1.025911 |Nut (M6) 69 |1.046384 |Gasket d.160 points 162 |1.048097 |Screw sp. for plastic tc d3x6

22 |1.026457 [Epdm O-Ring (7,6x2,62, 70 sh) 70 |1.046945 |Lower seal gasket 116 |1.026366 |Module gasket d.100 163 |1.048269 |Mousse 4x420 epdm

23 |1.026459 |Peroxide epdm O-Ring (17,86x2,62) 71 |1.047248 |Grub screw (M5x25) 117 |1.031895 |Fuse 164 | 1.7908 |Black cable clamp

24 | 1.0272 |Crossheaded screw (M4x10) 72 |1.047500 |Lower - top strip 118 |1.045021 |Condensing exchanger 165 |1.046290 |Frame

25 |1.027445 |Gasket (38x28x2) 73 |1.047498 |Front - rear strip 119 |1.045810 |Nut (M6) 166 |1.046291 |Aesthetic profile edge frame

26 |1.027796 |Gasket (44x34x2) 74 |1.046315 |Gas nozzle (d.11.7) 120 |1.045811 |Thermostat 167 |1.047008 |Immergas pre-spaced adhesive
27 [1.028682 |Connecting flange condensation module - 75 |1.048122 (M5 nut hex. knurled flanged 121 |1.029433 |Insulating panel, rear 168 [3.033306 [Flow manifold group

flue outlet 76 |1.048464 |Safety valve drain pipe (d.22) 122 |1.045814 |Gas manifold 169 |3.033323 |Pump mouting flange assembly

28 |1.028900 |Gasket (d.100) 77 |1.048798 |Gasket d.110 123 |1.045828 |Burner 170 11.019946 |Octagonal nut

29 |1.029221 [Gas cock straight (1") 78 | 1.1161 |Washer (6,4x12,5x1,6) 124 |1.045819 [Burner gasket 171 |1.035892 |Snap ring

30 [1.031531 |D.14,2 plug 79 | 1.1176 |Crossheaded screw (M5x8) 125 |1.045821 |Ignition electrode 172 |1.046962 |Pump mouting flange

31 |1.046386 |Hnbr O-Ring (55.25x2.62) 80 | 1.1656 |Nickel-plated crosshead self-tapping screw 126 |1.045822 |Detection electrode 173 13.033724 |Front casing, assembly

32 [1.046160 [Gas valve (3,5%6,4) 127 [1.045823 |Ignition electrode gasket 174 |1.046367 |Rear frame

33 |1.046260 |Gas flange 81 | 1.2169 [Cone pointed grub screw (M4x10) 128 |1.045824 |Detection electrode gasket 175 12.017839 |Back, sealed chamber

34 |1.035094 [Bottom flange 82 | 1.2170 [Crossheaded screw (M4x8) 129 |1.045825 [Screw (M4x8) 176 |2.017641 |Air vent pipe fixing bracket

35 |1.048042 |Wiring ignition lead 83 | 1.2231 |Nitrile O-Ring (25,07x2,62, 70 sh) 130 |1.045826 |Torx screw 5x14 177 |1.047462 |Aluminium insulating sheet

36 |1.035404 [Crossheaded self-tapping screw for plastic 84 | 1.2275 [Flat pointed crossheaded self-tapping 131 |1.045820 [Ceramic fiber 178 |2.017649 |Bracket fixing support

(3x25) screw (4.2x9.5) 132 |1.045815 |Manifold holder 179 [2.017743 |Venturi guard bracket

37 | 1.1248 [Crossheaded screw (M6x18) 85 | 1.2295 [Automatic vent valve 133 |1.045816 |Cord gasket 180 |1.046210 |Cork gasket

38 |3.034728 [Fan with seal kit 86 1.2558 |Nitrile O-Ring (23,52x1,78, 70 sh) 134 |1.045817 |Gasket 181 |1.046275 |Sealed chamber deep drawn cover
39 |1.038337 |Lowered brass nut (3/4"F) 87 | 1.4066 [Self-tapping screw (3,5x9,5) 135 |3.029423 |Safety valve group (5,5 bar) 182 [2.017819 |Upper sheet metal support bracket
40 [1.038458 [Pipe clip (d.18) 88 | 1.4275 |Drain fitting with hose union 136 |3.032528 |Siphon assembly 183 |2.017812 |Back attachment bracket on frame
41 |1.047240 |Spark generator 89 | 1.4557 |[Crossheaded self-tapping screw with 137 |1.031021 |Additional wiring
42 |1.041157 |Captive nut M4 shoulder (4,2x9,5) 138 |1.035241 |Spring
43 [1.041193 |crossheaded screw (M4x16) 90 |1.016246 |Crossheaded self-forming screw (M4x8)
44 |1.041194 |Crossheaded screw (M4x10) 91 | 1.8532 [Crossheaded self-tapping screw (3,9x16)

2/2

Immergas S.p.A. Service



http://www.tcpdf.org

